
Wastewater Treatment Engineering
CE 455



Textbook

• McGhee, T, (1991 or latest). Water Supply 
and Sewerage.  6th Edition, Mc-Graw-Hill 
Inc.



Course Description 

• This course covers materials related to water quality parameters, 
sources of wastewater and flow quantities and quality, sewage 
collection system design, sewage purification works and disposal, 
primary treatment, secondary treatment, activated sludge system and 
waste stabilization ponds.



Major Topics Covered

Topic No. of 
Weeks

Contact 
hours*

Water quality: physical, chemical and 
biological parameters.

1.5 7.5

Wastewater flow quantity: population 
growth, flow variations 

1.5 7.5

Wastewater sewer system: analysis 
[...]
treatment system

Food to Microorganism ratio

F:M or F/M



F/M
• How is M (Microorganisms) measured? 

• Mixed Liquor Volatile Suspended Solids (MLVSS)

M = Pounds MLVSS

The F/M Ratio for Best Treatment Will Vary for Different Facilities

Determined by Regular Monitoring and
Comparing to Effluent Quality

Often Will Vary Seasonally



F/M

Conventional Activated Sludge

F:M

F:M

Extended Aeration Activated Sludge

0.25 - 0.45

0.05 - 0.15

Typical Range:

Lbs of BOD

Lbs. of MLVSS
=



Cell Residence Time (CRT)

The average length of time in days that an organism remains in the 
secondary treatment system

Cell Residence Time, CRT

Example:

MLVSS = 6681 lbs
MLVSS Wasted = 835 lbs/d

Calculate the CRT.



Example

• Calculate the CRT assuming the following:
– Aeration Tank Volume is 1,000,000 gal

– Wastewater flow to aeration tank is 4.0 mgd

– Sludge wasting rate = 0.075 mgd

– MLVSS = 2,000 mg/l

– Waste sludge VSS = 6,200 mg/l

– Final effluent VSS = 10 mg/l



Conventional Activated Sludge

Aerator Detention Time

F:M

CRT

Aerator Detention Time

F:M

CRT

Extended Aeration Activated Sludge

0.25 - 0.45

4 - 6  Days

0.05 - 0.15

15 - 25  Days



Organic load



• Solution

Example : An activated sludge plant receives 2.0 MGD  from the primary clarifiers at 
120 mg/L BOD.  Calculate the organic loading (Lbs/Day BOD) on the activated 
sludge process.



Example

How many pounds of suspended solids leave a facility each day if the flow rate is
150,000 gal/day and the concentration of suspended solids is 25 mg/L



Example

How many pounds of MLVSS should be maintained in an aeration tank with a volume of 0.471 MG 
receiving primary inffluent BOD of 2502 lbs/d ?  The desired F:M is 0.3.

What will be the MLVSS concentration in mg/L ?



Concentration must be expressed as parts per million parts.

Concentration is usually reported as milligrams per liter
This unit is equivalent to ppm..

Flow or Volume must be expressed as millions of gallons:



Determining MLSS

Wt. of Solids + Paper, mg
Wt. of Paper, mg

Wt. of Solids, mg

Solids

Wt. of Solids, mg
Volume of Sample, L

MLSS, mg/L



Determining MLVSS

Wt. of Dish + Solids, mg
Wt. of Dish + Ash, mg

Wt. of Volatile Solids, mg

550 oC

Wt. of Volatile Solids, mg
Volume of Sample, L MLVSS, mg/L

Solids

Volatile
Solids



Growth phases in a biological 
system



Design of activated sludge systems



Mass Balance



Mass Balance



Sludge Volume Index (SVI)

• Describes how well the sludge from the aeration tank settles and compacts.

• In order to calculate sludge volume index ( SVI ), two numbers are needed. The first number comes from a 30-
minute settleability test, where 1 liter of the mixed liquor sample from the aeration tank is poured into a 
container called a settleometer. The sludge is allowed to settle for 30 minutes, and the volume of the settled 
sludge is measured in mL/L.

• The other number used in the sludge volume index ( SVI ) calculation comes from a MLSS test. It simply 
determines the suspended solids concentration of the sample from the aeration tank, in mg/L.

SVI Test



Example 

Calculate the SVI for an activated sludge sample given the following:
30-minute settleable solids volume = 150 mL
MLSS = 3,000 mg/L



Cell growth kinetics



Cell growth and substrate utilization



Monod equation

Yield coefficient (Y)



Cell growth and substrate utilization



Temperature effect



Example

μmax= 3 day-1, Ks = 60 mg/l, S = 150 mg/L . using monods equation determine 
The growth rate constant (μ)



Application of growth kinetic on wastewater 



Microorganisms mass balance



Microorganisms mass balance



Microorganisms mass balance



Mass balance of food substrate



Effluent microorganisms and substrate 
concentration



Mass balance
Combine the mass balance equations for food and biomass:

• The cell residence time is:

• The hydraulic retention time is = V/Qo

» Substitute and rearrange:

• Compute the F/M ratio



Typical Values



Sludge Production



Oxygen requirement



Oxygen requirement



Example

An activated sludge system is to be used for secondary treatment of 10,000 m3/day of municipal 
wastewater. After primary clarification, the BOD is 150 mg/L, and it is desired to have not more than 
5 mg/L of soluble BOD in the effluent. A completely mixed reactor is to be used, and pilot - plant 
analysis has established the following kinetic values 
Y = 0.5 kg / kg
kd = 0.05 1 / day
θc =  10 day

Calculate

a. The volume of the reactor

b. The mass and volume of solids that must be wasted each day

The recycle ratio



b.

a. 



c. 



Example

• Calculate oxygen requirement of a complete - mix activated sludge process treating domestic 
wastewater having flowrate of 0.25 m3/sec. BOD5 concentration of settled wastewater is 250 
mg/L. The effluent soluble BOD5 is 6.2 mg/L. Increase in the mass of MLVSS is 1,646 kg/day. 
Assume that the temperature is 20 °C and the conversion factor, BOD5 / BODL is 0.68.



Biological treatment handout



Biological treatment handout



Biological treatment handout



Biological treatment handout



Example 1

What is the volume of a tank in gallons if it is 12 feet deep and has a diameter of 30 feet? 
How many hours will it take to fill the tank if the flow entering them is 1.3MGD?





Example 2

What is the mixed liquor suspended solids concentration given the following? 

Initial weight of filter disk = 0.45 gm
Volume of filtered sample = 60 mL
Weight of filter disk and filtered residue = 0.775 gm





Example 3

A wastewater treatment facility has three primary clarifiers available for use. They are all 
circular clarifiers with a radius of 40ft and a depth of 8ft. The design engineer wants you to 
maintain a primary clarification detention time of approximately 3.5 hours. How many tanks 
will you need to use if the plant flow rate is approximately 2MGD?





Example 4

A rectangular primary clarifier is 75 feet long, 22 feet wide and 10 feet deep. If it receives a 
flow of 1,250,000 gallons per day, what is the detention time in hours?





Example 5 

For a facility, the influent Flow = 1.2 MGD, Influent CBOD= 230 mg/l
Aeration System Volume 250,000 gal.
MLVSS = 2500mg/l
Calculate F/M 





Example 6

- BOD treatment efficiency.
- Reactor Volume.
- Hydraulic retention time (HRT, θ).
- F/M 
- Quantity of sludge waste.
- Sludge waste volume.
- QR.
- Oxygen requirement.









Example 7

Design conventional ASP to treat soluble wastewater from bottle washing plant contains a soluble 
organic waste having a COD of 300 mg/l. From extensive laboratory studies the BOD5/COD ratio was 
found to be 0.60. The average flow rate of 1.0 MLD is to be treated so that effluent SS and BOD5 
should be less than 20 mg/L. Consider following conditions is applicable. 

• 1. Influent VSS are negligible 

• 2. Return sludge concentration = 8000 mg/L as SS = 6400 mg/L as VSS 

• 3. MLSS = 2500 mg/l 

• 4. MLVSS/MLSS = 0.8 

• 5. Mean cell residence time θc = 8 days

• 6. Y = 0.50 kg cells/ kg substrate (COD) consumed, Kd =0.06 d-1

• 7. It is estimated that 80% of effluent solids are biodegradable consider BODu=COD for solids and 
BOD5 = 0.6 COD













Coagulation and flocculation





Wastewater treatment 
chemical unit processes

• Treatment methods in which change is 
brought by means or through chemical 
reactions.

• Chemical unit processes are used in 
conjunction with the physical unit 
operations.

• The principle chemical units used for 
wastewater include :

Chemical coagulation, chemical 
precipitation, chemical disinfection, chemical 
oxidation, ion exchange         



Size of particles found in source water



Why do particles remain in suspension?

• Many of the contaminants in water and 
wastewater contain matter in the colloidal 
form. 

• These colloids result in a stable
“suspension”. 

• In general the suspension is stable enough 
so that gravity forces will not cause 
precipitation of these colloidal particles.

• So they need special treatment to remove 
them from the aqueous phase. This 
destabilization of colloids is called 
“coagulation”.

Electrostatic force



Surface phenomena

Electrostatic force
- Principal force contributing to stability of suspension.
- Electrically charged particles.

- Van del Waals force
- Attraction between any two masses.
- Opposing force to electrostatic forces.

- Brownian motion
- Insignificant

Goal → reduce magnitude of electrostatic forces





Coagulation

Coagulants

The process of destabilization colloidal particles.



Negatively charged particles need to be removed.

Due to their positive charges, they are attracted to the negatively 
charged particles.
Like charges repel each other, while opposite charges attract.



The combination of positive and negative charges result in neutral, or lack  of charge.



Design of Coagulation processes

• The design of coagulation process involves:

• (1) selection of proper coagulant chemicals and their dosages.

• (2) design of rapid-mix and flocculation basins.



Aqueous chemistry of iron and aluminum



Aluminum chemistry



Alkalinity Calculation



Alkalinity Calculation



Maintain Optimal pH range

Solubility of aluminum hydroxide Solubility of iron hydroxide



Determination of optimum pH, coagulant dose

• Jar Test

Jar test apparatus

The pH with the lowest residual 
turbidity is the optimum pH  

The dose with the lowest 
residual turbidity is the 
optimum dose 



Jar Tests

Determination of optimum pH

❑ The jar test – a laboratory procedure to determine the optimum pH 
and the optimum coagulant dose 

❑ A jar test simulates the coagulation and flocculation processes 

❑ Fill the jars with raw water sample 
(500 or 1000 mL) – usually 6 jars

❑ Adjust pH of the jars while mixing  
using H2SO4 or NaOH/lime

(pH: 5.0; 5.5; 6.0; 6.5; 7.0; 7.5)

❑ Add same dose of the selected
coagulant (alum or iron) to each jar  

(Coagulant dose: 5 or 10 mg/L) Jar Test



Jar Test set-up

❑ Rapid mix each jar at 100 to 150 rpm for 1 minute. The rapid mix  

helps to disperse the coagulant throughout each container.

❑ Reduce the stirring speed to 25 to 30 rpm  
and continue mixing for 15 to 20 mins   
This slower mixing speed helps 
promote floc formation by 
enhancing particle collisions,
which lead to larger flocs. 

❑ Turn off the mixers and allow 
flocs to settle for 30 to 45 mins.

❑ Measure the final residual 
turbidity in each jar.

❑ Plot residual turbidity against pH.

Jar Tests – determining optimum pH



Optimum pH: 6.3

Jar Tests – optimum pH



Optimum coagulant dose

❑ Repeat all the previous steps.

❑ This time adjust pH of all jars at  
optimum (6.3 found from first test) 
while mixing using H2SO4 or 
NaOH/lime.

❑ Add different doses of the selected
coagulant (alum or iron) to each jar  

(Coagulant dose: 5; 7; 10; 12; 15; 20 mg/L).

❑ Rapid mix each jar at 100 to 150 rpm for 1 minute. The rapid  
mix helps to disperse the coagulant throughout each container.

❑ Reduce the stirring speed to 25 to 30 rpm for 15 to 20 mins. 



❑ Turn off the mixers and allow flocs to settle for 30 to 45 min.

❑ Then measure the final residual turbidity in each jar.

❑ Plot residual turbidity against coagulant dose.

Coagulant Dose mg/L

Optimum coagulant dose: 12.5 mg/L

The coagulant dose with the lowest residual 
turbidity will be the  optimum coagulant 

dose.

Optimum coagulant dose



Rapid Mixing



How to achieve rapid mixing?



Mechanical mixing



Mixing and power



Mixing and power



Rapid Mixing



Example



c)



Wastewater Engineering
CE 455

Sedimentation



Sedimentation

• Separation of unstable and destabilized suspended 
solids from a suspension by the force of gravity.

• Applications in Wastewater Treatment

1. Grit removal

2. Suspended solids removal in primary clarifier 

3. Biological floc removal in activated sludge

Settling tanks, also called 
sedimentation basins or clarifiers, 
are large tanks in which water is 
made to flow very slowly in order to 
promote the sedimentation of 
particles or flocs. 



Particle Terminal Fall Velocity

maF =
0=−+ WFF bd

2

2

t
wPDd

V
ACF =

bF

 velocity terminalparticle

tcoefficien drag

gravity  todueon accelerati

densitywater 

density particle

area sectional cross particle

 volumeparticle

=

=

=

=

=

=

=

t

D

w

p

p

p

V

C

g

ρ

ρ

A

_______W =

Identify forces

( )4
 

3

p w

t

D w

gd
V

C

r r

r

-
=

p p g

dF

bF

W



Particle Terminal Fall Velocity



Particle Terminal Fall Velocity



Particle Terminal Fall Velocity



Particle Terminal Fall Velocity



Particle Terminal Fall Velocity



Drag coefficient for sphere



Particle Terminal Fall Velocity



Stokes Law

• Denser and large particles have a 

higher settling velocity





18

)( 2

pp

s

Dg
V

−
=

Settling velocity of spherical 
discrete particles under laminar 
flow conditions

Settling velocity



Settling velocity



Drag Coefficient on a Sphere 



Settling Tanks, Basins, or Clarifiers

Generally, two types of sedimentation basins (also called tanks, or clarifiers) are used:

Rectangular and

Circular.

Rectangular settling, basins or clarifiers, are basins that are rectangular in plans and cross sections.
In plan, the length may vary from two to four times the width.

The length may also vary from ten to 20 times the depth. The depth of the basin may vary from 2 to
6 m. The influent is introduced at one end and allowed to flow through the length of the clarifier
toward the other end.



Circular Basin Rectangular Basin



Typical rectangular clarifier





Vs = settling velocity of the particle

Vl = horizontal velocity of liquid flow

Critical Settling Velocity & Overflow rate



A particle that is just removed has a settling velocity v0.

This trajectory represents a particle which 

has a settling velocity v0

v0 =  h / t  =  Q / A

Where:   t  =  V/Q

A = surface area of the basin



Sedimentation Concepts

s - settling velocity

o - over flow rate

o =                   =

Where 

Q =   flow rate

As =   surface area

H =   depth of water

t =   detention time

As

Q

t

H



If   s > o , particles will completely settle 

If   s < o , particles do not settle unless the particles 
are at h level when entering the sedimentation tank, 
where

h  =  s t

To get the effective of sedimentation tank, 

o <<< s. This can be achieved by increasing 

the area of the tank (o = Q/As)



Table 1  Typical Dimensions of Sedimentation Tanks



Example

A water treatment plant has a flow rate of 0.6 m3/sec.  The settling basin at the 

plant has an effective settling volume that is 20 m long, 3 m tall and 6 m wide. 

Will particles that have a settling velocity of 0.004 m/sec be completely 

removed?  If not, what percent of the particles will be removed?

v0 = Q/A = 0.6 m/sec  /  (20 m x 6 m)  =  0.005 m/sec

Since v0 is greater than the settling velocity of the particle of interest, 

they will not be completely removed.

The percent of particles which will be removed may be found using the 

following formula:

Percent removed = (vp / v0) 100

= (0.004/0.005) 100 = 80 %



Example

How big would the basin need to be to remove 100% of the particles that 

have a settling velocity of 0.004 m/sec?

v0 = Q / A

0.004 = 0.6 / A

A = 150 m3

If the basin keeps the same width  (6 m):

A = 150 m3 = 6m x L

L = 25 m



A rectangular sedimentation tank is to be designed for a flow of 20 million liter per day 
using a 2:1 length-width ratio and overflow rate of 24 m3/m2.day. the tank is to be 2 m deep. 
Determine the dimensions for the tank and the detention time.

Example

Dimensions
Q = AV

=  833.33 m2

L:W = 2:1

A = L x W = 2W x W = 2W2 = 833.33

W = 20.41m

L = 2W = 2(20.41) = 40.82 m

daymm

daym

V

Q
A

./24

/20000
23

3

==



Example

Detention time

t =                =          

=  120 min = 0.0833 day

oV

H

daymm

m

./24

2
23



Wastewater Engineering

CE 455

Grit Removal



What is Grit?

• Inert material, both organic and inorganic, that is not benefitted by secondary 